ENGINE PARTS --> 4 STROKE 139QMB --> 8.STATOR COMP

No. Part No. Description in Chinese Description in English Q'ty
1 4SEP80001 冷却风扇 Pan comp cooling 1
2 GB/T5787-1986 六角法兰面螺栓M6X18 Hexagon bolt M6x18 4
3 GB/T6177.1-2000 六角法兰面螺母M10 Hexagon nut M10 1
4 4SEP80002 磁缸 Covre of generator 1
5 4SEP80003 线圈组合 Stator comp 1
6 GB/T5787-1986 六角法兰面螺栓M6X20 Hexagon bolt M6x20 1
7 GB/5782-2000 六角头螺栓M5X12 Bolt M5x12 2
8 GB/T93-1987 弹簧垫圈Φ5 Spring washer Φ5 2